
  

 

 
 
Copyright © 2011 American Electric Power Inc. All Rights Reserved 
 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  

 

 

 

 

CCS INTEGRATION REPORT 
American Electric Power 

Mountaineer CCS II Project 

Phase 1 

 

Prepared for  

The Global CCS Institute 

Project # PRO 004 

October 24, 2011 

 

  

 

 

 
 
 
 
 

MATT USHER, P.E.  
AMERICAN ELECTRIC POWER 

 CCS ENGINEERING 

American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
[...]
including re-modeling of the emissions source (cooling tower) and plume effects based on the addition of 
flue gas. Furthermore, this option would have required considerable technical evaluation of the existing 

tower by the manufacturer to determine the structural integrity, impacts to materials of construction, and 
potential performance issues.  Finally the decision to locate the CAP equipment to the north of the main 
unit where space was most adequate made flue gas duct routing to the hyperbolic cooling tower 

extremely difficult.  For these reasons, this option was not evaluated in detail, and dismissed early in 
Phase I.  

The evaluation was based on the economics of total installed costs between the option to return flue gas 
to the exist stack (Option 1) and the option to install a new stack (Option 2). Refer to Table 1 for a 

summary of the cost comparison.  

 

ITEM DESCRIPTION Option 1 Option 2 
Flue Gas Ductwork Support Steel Base -41% 
Flue Gas Ductwork Foundation Base -21% 
Continuous Emission Monitoring System 
(CEMS)  Base +121% 
Modifications to FGD exhaust transition duct Same Same 

Modifications to existing stack 

Base 
(compare to 
New Stack) Not Required 

New Stack w/ FRP Liner & Foundation 
Not 

Required 

+850% 
(compare to 

Modifications) 
FRP Ductwork (Supply Duct – 17’ Diameter) Same Same 
FRP Ductwork (Return Duct - 15' Diameter) Base -95% 
Expansion Joint (Supply Duct) Same Same 
Expansion Joint (Return Duct) Base -83% 
Insulation and Lagging (Return Duct) +$1M N/A 
Vents and Drains system for Supply Duct Same Same 
Vents and Drains system for Return Duct Base -94% 

TOTAL Base -0.6% 
NOTES: 2,3,4 1,2,3,4 

1.  New stack capital cost was based on vendor quote.  
2. For Option 1, supply duct is 1524 linear feet and return duct is 1825 linear feet.  For  
    Option 2, the supply duct is 1524 linear feet, and return duct is 100 linear feet. 

3. Costs for drain system is based on FRP piping, pumps and tanks, with heat tracing, and insulation. 

4. Mercury monitor was included in CEMS allowance. 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

 TABLE 1: Cost Comparison of CAP Flue Gas Exhaust Options 

 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

12 



  

AMERICAN ELECTRIC POWER 
MOUNTAINEER COMMERCIAL SCALE CARBON CAPTURE AND STORAGE (CCS) PROJECT 

CCS INTEGRATION REPORT 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

13 

The major differences between options are as follows: 

Option 1 requires approximately twice the duct length as compared to Option 2.  For Option 1, the CAP 
exhaust ductwork returns the flue-gas to the existing stack, whereas in Option 2, the exhaust is sent to a 
new dedicated stack in close proximity to the CAP facility.  The estimated installed cost of the two options 

was nearly equal; Option 2 having a slight cost advantage of approximately 0.6%, which is likely 
negligible with respect to the accuracy of the estimate.  

Option 2 also offers an operating cost benefit over Option 1 due to lower auxiliary power consumption of 
the existing ID Fans and the new CAP Booster Fan as a result of eliminating the return duct to the 

existing stack.  Option 2 would operate at a lower static pressure to exhaust the flue gas out of a new, 
closely-coupled stack.   

Based on the economic results of this evaluation, the project team recommended Option 2, where the 
CAP exhaust is sent to a new dedicated stack. However, uncertainties associated with modeling and 

permitting a new stack restricted AEP from considering this option for the Phase I conceptual design, and 
it was determined that selecting Option 1 was the more conservative approach.  As more information 
becomes available with respect to CAP exhaust gas constituents and characteristics, Option 2 could be 

revisited in Phase II (detailed engineering and design) and ultimately implemented.  

Challenges and Opportunities 

With the Option 1 configuration, there was a concern with introducing cooler CAP gas back into the 
saturated wet FGD exhaust gas stream.  This was analyzed during Phase I and determined that the 
change in mass flow through the stack for this option is negligible.  The flue gas temperature decrease in 

the existing stack due to the cooler CAP flue gas re-entry also has minimal, if any, effect on the flue gas 
buoyancy in the existing stack. The volumetric flow through the existing stack for Option 1 is based on the 
mixture of 84% higher temperature untreated flue gas and 16% lower temperature treated flue gas.  The 

decrease in stack velocity is considered to be negligible.  The existing stack drainage system is 
adequately sized to handle the additional moisture that will condense in the stack due to flue gas cooling. 
Estimated stack condensation was calculated using ASPEN process modeling software to determine the 

effect of mixing the two saturated gas streams at different temperatures, and is based on a flue gas 
moisture content of approximately 10% to 15% by volume. 

The proposed supply and return ducts are round fiberglass reinforced plastic (FRP) based on its cost 
effectiveness and resistivity to corrosion. No insulation is included for the supply duct since heat loss is 

not a concern.  Unlike Option 1, the exhaust duct for Option 2 will not be insulated, as the run of ductwork 
to the new stack is no more than 100 feet.  It should be noted that, based on feedback from FRP vendors, 
shop fabrication may be possible for the 15’ diameter FRP which would yield substantial cost savings. 

For Option 2, the new stack height considered in the Phase I evaluation was 593.5’ based on “Good 
Engineering Practice" (GEP) stack height. The basic stack components include a concrete shell and a 15’ 
diameter FRP flue liner.  During Phase II of this project, a dispersion model should be performed to 



  

AMERICAN ELECTRIC POWER 
MOUNTAINEER COMMERCIAL SCALE CARBON CAPTURE AND STORAGE (CCS) PROJECT 

CCS INTEGRATION REPORT 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

14 

determine the necessary stack height, which may be lower than the estimated GEP height, potentially 
reducing the cost of Option 2. 

In addition, a more-detailed computational fluid dynamics (CFD) analysis is recommended to determine 
any modifications required to existing duct work and/or flow distribution devices in the existing stack. A 

flow model analysis is also recommended to optimize the drain collection system within the ductwork and 
stack for any potential impacts related to the design. A transient analysis is also recommended during 
Phase II to minimize the duct design pressures and potentially reduce costs for either option.  

3.3 Process Makeup Water 

The Makeup Water System for Mountaineer CCS II Project is designed to receive raw water from the 
Ohio River using the plant’s existing river water makeup system and to treat the water for use by various 
consumers, including evaporative condensers, pump seal water, washdown hose stations, process water 

makeup, and DCC makeup.  The primary demand for makeup water is makeup to the CAP refrigeration 
system evaporative condensers. 

Three (3) pumps rated at 20,000 gpm each furnish river water makeup from the Ohio River.  River water 
makeup pump capacity is considered to be more than adequate to supply the additional makeup required 

for the CAP process. 

The entire makeup water stream for the capture plant is treated by chlorination for biological control and 
by chemical precipitation and clarification, primarily for removal of total suspended solids (TSS) that might 
interfere with operation of the evaporative condensers and other equipment requiring makeup water.  

Treatment will reduce the concentration of iron and other heavy metals that might be present in the water. 

The makeup water treatment plant required for the capture plant at Mountaineer will consist of the 
following principal components: 

 Rapid mix tank 

 Reactor tank 

 Clarifier/thickener 

 Sludge recirculation pumps 

 Sludge blowdown pumps 

 Chemical storage tanks 

 Chemical feed pumps 

The portion of the makeup water used for DCC makeup requires additional treatment to produce relatively 
high purity water.  The existing plant condensate system could not support the maximum demand of the 



  

AMERICAN ELECTRIC POWER 
MOUNTAINEER COMMERCIAL SCALE CARBON CAPTURE AND STORAGE (CCS) PROJECT 

CCS INTEGRATION REPORT 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

15 

CAP.  Therefore, makeup to the DCC will receive treatment by additional multimedia filtration and a new 
two-pass reverse osmosis system. 

The multimedia filtration and reverse osmosis system will consist of the following principal components: 

 Multimedia filters, including filter feed pumps, filter vessels and media, filter backwash pumps, 
and filter air scour blowers 

 Reverse osmosis system, including two-pass reverse osmosis system, cartridge filters, and RO 
booster pumps 

 Chemical feed systems, including antiscalant, sodium bisulfite, and caustic soda 

 RO cleaning system, including solution tank, cleaning pump, and cartridge filter 

 RO permeate tank and forwarding pumps 

The nominal makeup water requirement is summarized in Table 2, and typical Ohio River water quality is 
provided in Table 3. 

Table 2:  Mountaineer CAP Makeup Water Usage 

 Flow Rate (% of CAP Total Makeup) 

Evaporative condenser evaporation 51% 

Evaporative condenser blowdown 26% 

Pump seal cooling water (25 pumps, 
  4 gpm each, avg.) 

4% 

Washdown hose stations 4% 

Process water makeup (clarified water) 3% 

DCC makeup (RO product)  7% 

Filter backwash and RO concentrate 3% 

Makeup water clarifier sludge blowdown 2% 

Total makeup requirement 100% 

 

 



  

AMERICAN ELECTRIC POWER 
MOUNTAINEER COMMERCIAL SCALE CARBON CAPTURE AND STORAGE (CCS) PROJECT 

CCS INTEGRATION REPORT 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

16 

Table 3:  Typical Ohio River Water Quality 

Parameter Nominal Range 

Iron, Fe (mg/l) 3.29 - 

Copper, Cu (µg/l) 5.39 - 

Sulfate, SO4 (mg/l) 131 56 - 169 

Total Hardness, as CaCO3 (mg/l) 197 95 - 210 

Chloride, Cl (mg/l) 60 14 - 60 

Total Dissolved Solids (mg/l) - 300 - 500 

Conductivity @ 25 ºC (µmho) 600 300 - >1000 

Total Suspended Solids 30 <100 

pH @ 25 ºC 7.7 6.4 – 9.1 

Alkalinity, Total (mg/l as CaCO3) - 80 max. 

Calcium, Ca (mg/l) - 7 - 50 

Magnesium, Mg (mg/l) 10 7 - 17 

Sodium, Na (mg/l) - 11 - 35 

Potassium, K (mg/l) - 2 - 4 

Manganese, Mn (mg/l) - <0.5 

Total Organic Carbon (mg/l) - 2 - 17 

Total Kjehldahl Nitrogen (mg/l) - 0.3 – 1.41 

Total Phosphorus, P (mg/l) - 0.03 – 0.24 

Silica (mg/l) - 0.7 – 6.3 

Temperature,  ºF 60 33 - 90 

Pressure, psig - 20 - 50 

The Ohio River water used for makeup is relatively high in concentrations of total dissolved solids (TDS), 
conductivity, sulfate, and total hardness. 



  

AMERICAN ELECTRIC POWER 
MOUNTAINEER COMMERCIAL SCALE CARBON CAPTURE AND STORAGE (CCS) PROJECT 

CCS INTEGRATION REPORT 

 

Copyright © 2011 American Electric Power Inc. All Rights Reserved 

 
Disclaimer of Liability:  This report is provided “as-is” and with no warranties, express or implied, whatsoever for the use or the 
accuracy of the information contained therein.  Use of the report and the information found therein is at the sole risk of the recipient.  
American Electric Power Company, its affiliates and subsidiaries, shall not be liable in any way for the accuracy of any information 
contained in the report, including but not limited to, any errors or omissions in any information content; or for any loss or damage of 
any kind incurred as the result of the use of any of the information. 

17 

3.4 Process Wastewater 

The CAP is designed to minimize wastewater production, as liquid streams generated by the process are 
either usable (as in the case of the ammonium sulfate by-product to be discussed later), or returned, to 
the extent practical, back to the process.  The most significant non-usable liquid streams generated from 

the cooling of the flue gas and capture of CO2 are 1) condensed moisture from the flue gas entering the 
CAP and 2) evaporative condenser blowdown from the CAP refrigeration system.  The decision not to 
reuse these streams in the CAP was due mainly to their quantity and not so much their quality.  Future 

integration opportunities for these streams could possibly be explored.  However, for the Phase I 
conceptual design, the expected constituents of these streams did not justify beneficial use in the 
process, nor did they call for additional waste treatment, so it was determined to send them to the existing 

wastewater pond at the site.  

Moisture condensing out of the flue gas as it enters the CAP via the supply duct will be collected and sent 
back to the main stack drain system which flows to the plant’s wastewater ponds and eventually to outfall.  